FrROM =

Y

The following pages contain an illus-
trated parts list for the MC-5 Xart
Engine, Due to small differences be-
tween engines, it is important that the
Serial Number of your Kart Engine be
included whenever spare parts are
ordered. This will assure receiving
the proper parts from your dealer.

The McCulloch Corporation reserves
the right to modily or change specifi-
cations without {1) prior notification
or (2) obligation to back-fit or supply
baclk-fit components for units previously
shipped from the factory.

COPYRIGHT — 1984
MCCULLOCH CORPORATION

FARA MO, @ BHE5-952-6HE4 Dec., 22 Zd@A1 B4:11AM Pl

Engine - MC-9

RATED PARTS LIST

JANUARY 1964

Page
Figure 1. Engine Assembly, Mode! MC-9 Engine .............. 2
Figure 2. McCulloch Carburetor Assembly ................... 4
Figure 3, Powerhead Assembly ....... ... .. ... ... .. ... ... 6

McCUILLIT.OCH CORPORATIOIN
S10Ol West Century Boulevard,

ILos Anrceles 45, California

No. 47892
MANUFAGTURER'S SUGGESTED LIST PRICE — 50 GENTS



FrROM :

'

&

FARx MO, @ BE3-952-6HEd Dec. 22 26091 B4:11AM P2

MC-9

-

Figure 1. Engine Assembly, Model MC-9 Engine

#47892
2 144



FROM :

FR: HNO. @ 6B3-95Z2-6884 Dec, 22 28A1 A4:12AM  FP3

FIGURE 1. ENGINE ASSEMBLY, MODEL MC-9 ENGINE

MC-9

Index Part Units
No Number Nomenclature Per Assy
1 100249 L & (= I S 2
2 100153 Lockwasher - 1/4 00, . . ittt it it e e e s et s s e 2
3 48890B Carburetor Assy (See figure 2). .. .. .. it it it it et e e e 1
4 51161D Gasket - Carburetor ........... e et et et e i
5 103947 Screw - Hex hd 10-24 x 1 in. 12 (SEMS) . v v v v v v v v et et o m et ewte e nn 4
6 48608A Adapter Assy - CarburefOr . .. .o vt i v v i s i it e e e 1
T 48611 Stud - Adapter . ............ Cr o ettt e e e ey 2
8 48604A Gasket - AdADLer & o 4 v v v v s s b e e e e e e s 1
] Reed Valve Plate ASSY . ... it it i i ittt i ittt it e s iea s nnennnn 1
10 104476 Screw - Hex hd 8-32x 5/16in. 1g ........ e e e 2
11 51480 Lockplate .« i i s e e e e e 1
12 48591 Guard - Reed . . v it v ittt et tn et s et e st et 1
13 48593 Valve - Reed . .. .. i i it i it et ot r s nnesenntnnensnnnans 1
14 48592 Plate - Reed ............ e et e e e e e e et e 1
15 48605 Gasket - Reed plate . . . . i v it it i it it i et st e s e s e, 1
16 57565 Cover Assy - Sparkplug....... e e e e e e 1
17 55615 L1 T o 1
18 104815 Screw - Hex hd 10-24 x 7/8in, Jg (SEMS) ..o i vt vttt v it m e ennennn 4
19 101191 Nut - Hex 10=-24 . . ., ., . . 0ttt s esnomnnrsensseenensns 2
20 487968 Fan HOUSING ASSY . v v i i it it it it s e i ettt st s e s s ansnnerns 1
21 102388 Screw - Hex hd 10-24 X 5/B im. 18, . v vt v n i it e e e it et oo ian e 2
22 103100 Lockwasher #10 . ............ e e e e e e e s e 2
23 48606 Header - EXhaust ., o v it v it ittt ettt eruonneneeenennnneenns 1
24 101982 Serew - Hex hd 1/4-20 % 100, 1€ . v v vt u ot e m e s ea e e eeemnn 4
25 100311 Washer - Plain 1/4in. ... .. v v v nennn e et e e 4
26 5B139A Cover - Crankcasebottom ........... et et et e shae 1
27 48909A Gasket - Crankcase bottom cover .. ... ... v v e e e e 1
28 Powerhead Assy {See figure3) ........ e r e e e e e 1
IR
un@ 3



FrROM :

'MC-9

FARx MO, @ BE3-952-6HEd

Dec.

22 28381 a4:12AM

F4

Figure 2.

McCulloch Carburetor Assembly

#478927

16t (D

P i



FROM =

FR< NO. @ BA3-952-5884 Dec, 22 2881 A4:13AM PS>

MC-?
) FIGURE 2. McCULLOCH CARBURETOR ASSEMBLY
I‘ ) Index Part Units
e No. Number Nomenclature Per Assy
488908 Carburetor ASSY . v v v v v it it i s ittt e e 1
1 104520 Screw - Pan hd 10-24 x 7/8 in. lg (BEMB) . ittt 4
2 48897 Body Assy - FUBLDUINP . . . v v v v v v v et e s s s r s o v st mnsuennas 1
3 48911 Filter - FUBL DUITID .« . & . ottt e ot s it n e et an e om o uos 1
4 57274A Diaphragm - Fuelpump ............. 1
D 48001 Plate - Carburetor diaphragm . .. .. v o vttt vt v vt nn s r o 1
6 55087C DHaphTagIil o o o v o s o v v s s v ot s s o n s n o nas oo oot omensonans 1
T 55090 Needle ~-Idle adjusting . . . . v v v i it it i h e e e e s i e et e e e 1
8 48810 Needle - Main adjusting .. .. .ottt i i it s i e i s e e e 1
9 104001 "OQ"Ring ...... f e e e e e, 2
10 55397 Screw-Idle ... oov v et st v s ettt e e e e 1
11 51705 Spring - Idle SCTEW . v v i vt it i it i e e e e e e e 1
12 104814 Screw - Pan hd 4-40x1/4in. Ig (SEMS) . . .. .o o i in i en v 1
13 50701A Arm - Throftle shaft . ... ... ¢ttt it i i it e i e eenns 1
14 48820 Spring - Throttle return . ............... tr e e 1
15 104814 Screw - Panhd 4-40x 1/4in. 1g(BEMS) . ......... e e e 1
16 35085 Plate - Throttle ... 4.0t it ittt it ettt e nansan 1
17 110085 Screw - Fil hd 5-32 x 3/8 1n Ig(SEMS) ......... e e e e 1
18 55082 Clip - Throttle shaft . ... .0 it ittt i ittt v e rennnenn 1
19 48818A Shaft Assy - Throttle . . .. .. 0ttt ittt vt e e n st rrasotansrens 1
20 48507B Carburetor Body Assy ............ et e et e e 1
21 104164 . Screw-Panhd4-40x1/4in. 1g ... ...ttt 1
22 104305 Pin-Inletlever . ... ...ttt it rneraceasrtnenanana 1
23 55688 Lever - Inlet control . ........... e et et et e 1
24 57172 Spring - Inlet lever .. ... .0 ittt inerstraeeronn PR 1
25 59710 Valve - Neelevalve . . ......... e e e e 1
P 26 58968 Body -Neelevalve .. ... ittt tnnnrennennnennns 1
A 27 55688 Washer - Valve .. . ittt ittt r et et ee s et 1
M 28 104407 Plug - Expansion linch ... ... ... ittt innnnn. 1
29 55690B Seal - Capillary . ... ... ittt ii it tnenneneneren 1
30 102758 Plug - Expansion 1/2inch . o . o . vt ittt et e e e e e e e 1
31 55062A Bushing - Carburetorbody . .. .. .. ... 0t tveeneennenes 2
#47892
1-54@ 5



FROM =

2l

" MC9

FR< NO. @ BA3-952-5884

Dec. 22 2001 B4:13AM Fo&

Figure 3. Powerhead Assembly

#4702
w04 (D

et



FROM : FR: HNO. @ 6B3-95Z2-6884 Dec, 22 2@a1 a4:14AM  P7

MC-9

' FIGURE 3. POWERHEAD ASSEMBLY
~
i Index Part Units
No. Number Nomenclature Per Assy
1 101179 Nut - Hex T/16-20 . . ...ttt e imen s e b e e e e 1
2 101270 Washer - Special . . ... i v v o e e e e e b et 1
3 47880 Flywheel ASSY . .. et oo vvnvevannnn F et e et e 1
4 103879 Key -Woodruff ., ..ottt it it 1
5 102289 Screw - Hex hd 10-24 X 3/4 10 IE + v vt v v vt tnnnntnn i anasnsnasss 4
g 102189 Washer - Plain #10 . ... .. F e e b e A e e et e s 3
T 55494 Screw - Sealing Hex hd #10 . . .. . vt it ittt s v e n e annneenn 2
8 50671 Retainer - Breaker bOX COVET . v v v v s v v v v o v o asonaons e e e 1
9 20588 Cover - Breaker BOX . o v v v v v st ot v s v o vt oot onansnsnasasennessos 1
10 50589 Gasket - Breaker BOX ¢ v v v e v v s v v s e n s e vt e nor o s orasennnaascecns 1
11 100251 Nut - Hex 8-32 ... i i i ittt it i ees st oonosnnsensensssnsssnnns 1
12 100057 Lockwasher - Internal #8 . . . . . . .. . . i i ittt i vt oot annanness 1
13 57225 Wire ASsy - Primary « « v v v v v vt e n e e e n oo ms e se e e snnmeaanae s 1
14 0381A Insulator - Breakerterminal . .. .. .. ..t iitn oo nrraonnneas 1
15 103672 Screw - Filhd8-32x1/2in. 1g{(SEMS). v v v v v vnrnvesetnnnnnaseass 1
16 50076A Breaker Assy ..... i
17 103672 Screw - Filhd8-32x1/2in. IE(SEMS). .+ v v vt v vt v st n e snnansnns 1
18 50074 CONdeNSET .. v v vttt e vsanonasonsnsss e e e 1
57126A Cover - CrankCase ASSY v v v v v v v v v v s v nnnreonsrnnsossnneesenn 1
19 101326 . Nut - Hex 10-24 . .. .. ittt i ittt et s ot v a s s onansens 2
20 54184 . Wiper - Crankcase cover felt . . .. . i v it v vttt s i i i e vns 1
21 50663 . Oil Seal - CrankeasSe . . . . .. . o it v et s tvctaneasssssssasanns 1
22 . Cover - Crankcase ., ........ (Order Crankcase Cover Assy #57126A) 1
23 104523 B L 3§ 2 e a o m e E e e e e 1
P 24 100824 Bearing - Ball . . .0 ei v vttt asess st tnararorrnanrenas 1
: N 26 103746 Locknut - Hex 8/8-24 . . . . v vt vt it it it e s et e e . e 1
. 26 103879 Koy - Woodruff & ... i ittt it ittt bttt sttt eassnaannnsan 1
o 27 47881 B =) X - o - S 1
28 101965 Screw - Hex hd 10-24 x 7/8 in. 1g (SEMS) .. .. i i ittt et ieee e i 2
29 100003 Washer - Plain#10 . . .0 it i i i i i it e it e e 2
30 51251 Lamination ASSY . v v i v v v v st it s n s s e e e e e e 1
31 51253 Retainer - Coil . ...ttt it o it e nnroens et e et e e e 2
55940A Coiland Terminal ASSY . v vt v v v ot s v s s s nsnsnonnansssnesenssns 1
32 55617 . NPl o it v v e e s a v s b s bt e b e s ey 1
33 52547 . Wire Assy - SparK plug . v v v v vt vt e i e e e Cr ke e 1
34 55060 . . Boot -~ Sparkplug ........... e e e e m et e e 1
35 55061 . . Conneetor, . . v v v v v v v v e v nn e e e e e s e e ey 1
36 101883 . Wire Assy ~« Ground . ... v i i v vt ittt s s e e e e 1
37 . Coll ASBY v v vt v e v e v ee i nns (Order Coil and Terminal Assy #55949A) 1
38 Sparkplug - 14 mm . . . . . . i i e e e e 1
39 104534 Screw - Socket hd 10-24 x 1-13/32in. g ... vr v it oo me e e e v e ennnnn 6
40 24236 Washer - Plain #10 . . .. it ittt it it it et s st asa s s snes 6
41 48587 Head - Cylinder . . . o v v v v v s v e o v 10 v oo s s s amas s onrortosessns 1
42 48742A Gasket - Cylinder ............. Ca e e e s s e e e 1
53726 Piston Assy - Standard . ......... ...t e s . . 1
43 48978 . Ring Set - Piston standard . ... .. ... 0ot oeorneenneneeeas 1
44 104378 .  Bearing - Needle (closed end). . ... v v v vsveconaeeneneeans 1
45 101206 . Bearing - Needle . . . . . . o it it it i ittt it s e e e 1
48 . = {Order Piston Assy #53726) 1
47 47503 Connecting Rod ASsy . . . . .. i i it it it ettt eee e en e eaean 1
48 60210 . Screw - Socket No. 10-32x%5/Bin. 1g ..o v vt vn e vee v oo neununs 2
49 102742 . Roller - Needle ....... .0t nnas L e e e e e e 24
50 58132 Pin-Piston ., ., ...... ce et fer et e 1
51 48586C Crankshafl ... ... it ittt s tnnnsarnsenoannsse 1
48993B raAnKCASE ABEY . v i v i it it e et e e e e e e e 1
(P 52 104128 cUOEBEAL L e e 1
N ‘ 53 104358 . Bearing - Needle . . . . ... i ittt i ittt en i e et i e i e 1
R 54 18556A . Retainer - NUb . L. . i e e e e e e e 4
55 101143 o Nut - Hex 1/4-20 . . ottt it et e e e e 4
#2

e This list continued on page 8 7



)

FR< NO. @ BA3-952-5884

Dec.

22 2881 B4:14AM P

MC-9
FIGURE 3. POWERHEAD ASSEMBLY (CONT)

Index Part Units
No. Number Nomenclature Per Assy
56 28053 Retainer - Nut . ... . i i ittt it o ms e o e staeennn. 2
5% 57063 Retainer - Nut .. .. .. . i it i i it et e ittt s sttt c e nnn 4
58 104255 Retainer - Nut .......... et e e e s e e s e E e e e e . 2
59 1013286 Nut - Hex 10-24 . ........ e e e e e e e e e . 3
60 CrankCase .. ..ver0casareea0 {Order Crankcase Assy #48993B) 1

OVERSIZE PISTON ASSEMBLY AND ACCESSORIES
Part
Number Nomenclature
5327 Piston Assy - 0. 010-inch oversize
48934 . Ring Set - Piston 0. 010-inch oversize
136394 Clutch, Drum, Bearing and Sprocket Assy - 10 tooth
13638A Clutch, Drum, Bearing and Sprocket Assy - 11 tooth
13637A Clutch, Drum, Bearing and Sprocket Assy - 12 tooth
48736A Drum, Bearing and Sprocket Assy - 10 tooth
104460 Bearing - Clutch drum
48737 Spacer - Sprocket
48734A Drum, Bearing and Sprocket Assy - 11 tooth
48714A Drum, Bearing and Sprocket Assy - 12 tooth
487124 Clutch Assy
48637 Sprocket - 10 tooth
48638 Sprocket - 11 tooth
48639 Sprocket - 12 tooth
13553 Header - Exhaust
13598 Stack - Intake
48711D Kit ~ Starter
48663 Kit - Starter pawl
14317 Kit - Muffler
131784 Kit - Engine mounting
48643A Kit - Air cleaner

$4TEIZ
154

o



